SPORTON LAB.

FCC RF Test Report

Report No. : FR4N0543F

7
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Partial_26/0RU_5955MHz
ANT 8+9
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134 1
95 a5 -
Witi §E(feak) WiFi 6E(Peak|
N B3 |
5.0 i 84 M
it
448 44
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5895.20 57.21 88.20 -30.99 30.07 35.07 1293 20.80 0.60 11 185 PEAC 1 5955.00 109.62 ------ ------ SLE 3H.00 1302 M8 e 1 185 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
N B3
WIFPSE WIFLSE(AVG)]
5.0 j A |
448 1 44 e S AL S
Av
g . . w\/_/»/b’(—\/
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 91150 4582 68.20 -20.38 27.60 35.10 129 29.80 Q.00 111 185 AVERAGE 1 5955.00 10123 ------ ---e- B.94 35,10 13.02 29.83 .00 112 185 AVERAGE
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FCC RF Test Report
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8
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Partial_52/37RU_5955MHz
ANT 8+9
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1
1138 1134
95 a5
Witi §E(Pedic WiFi 6E(Peak|
5.0 i 84 WWW.HWM
I LA ¥ 48 W
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5887.53 57.B3 88.20 -30.37 39.74 /.03 1292 0.8 Q.00 18 207 PEAC 1 5955.0 113,19 ----m- ---o- .9 .00 1302 .83 6.0 100 207 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
N B3
WFGE(AV WIFLSE(AVG)]
448 1 44 T T LT e
Av
g . . W/\WL
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 991197 46.20 68.20 -20.00 28.00 3510 12.9 29.80 .00 100 217 AVERAGE 1 5955.00 183.50 ------ ------ 0.3 35.10 13.02 29.83 0.00 100 217 AVERAGE
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8
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Partial_52/37RU_5955MHz
ANT 8+9
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134 1
95 a5 -
Witi §E(Peak) WiFi 6E(Peak|
N B3 |
5.0 84
1 WWWWWMWW
a s W
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5895.%4 56.54 88.20 -3L.26 39.03 34.B4 1087 20.80 Q.00 100 IB4 PEAC 1 5955.00 109.57 ------ ------ S 3.0 1302 .83 .00 100 Iad PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
N B3
WIFSE(A WIFLSE(AVG)]
5.0 / A |
448 ! 44 e SRR s S
Av
g . . VH‘/_,\J"/(V
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592063 45,98 68.20 -2 1773 35,10 1298 20.85 Q.00 100 1B4 AVERAGE 1 5955.00 100.57 ------ ------ B.08 35.10 13.02 29.83 0.00 100 134 AVERAGE
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9
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Partial_106/53RU_5955MHz
ANT 8+9
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1
1138 1134
95 a5
Witi §E(Peak) Wifi 6E(Peak|
N B3 |
5.0 1 84 WWWWW
448 44
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 591444 53.48 88.20 -29.70 40.28 35.10 129 20.80 Q.00 100 241 PEAC 1 5955.00 113,63 ------ ------ .36 35.00 1302 .83 .00 100 24 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
N B3
WIFRGE(AVG) WIFLSE(AVG)]
5.0 A |
49 1 44 e e
Av
g . . w//_/_f’Nu
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592063 46.54 68.20 -20.66 28.31 3510 1298 20.85 Q.00 100 241 AVERAGE 1 5955.00 104,33 ---m- ---e- B6.04 35.10 13.02 29.83 0.00 100 241 AVERAGE
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SPORTON LAB.

FCC RF Test Report
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9
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Partial_106/53RU_5955MHz
ANT 8+9
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
108 138 !
95 a5
Witi §E(Peak Wifi 6E(Peak|
N B3 |
5.0 1 84 M
A M bl
448 44
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 591431 58.54 88.20 -29.66 40.34 35.10 129 20.80 Q.00 100 195 PEAC 1 5955.00 112,49 ------ ----- .20 3H.00 1302 .83 6.0 100 295 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
N B3
WIFHGE(AVG) WIFLSE(AVG)]
5.0 A |
448 ! 44 e L e
Av
g s " /W
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592431 4626 68.20 2194 28.03 35.10 1298 20.85 Q.00 100 195 AVERAGE 1 5955.00 18150 ------ ----- 8.2 35.10 13.02 29.83 0.00 100 295 AVERAGE
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10
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_5965MHz
ANT 8+9
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134 1
95 a5
Witi 6E(Peak) WiFi 6E(Peak|
N B3 |
5.0 1 84 WW
g u W
Peak
15 15
163 163
815 5853, 5881, 5909, 5931, 5965 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5920.76 59.04 88.20 -29.16 40.81 35.10 1298 20.85 Q.00 100 244 PEAC 1 5965.00 109.65 ------ ------ BLE B0 1304 9.8 000 100 244 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
N B3
WIF-GE(AVG) WIFLSE(AVG)]
5.0 A |
1
49 44 |
Av
g . o /JNJ
163 163
815 5853, 5881, 5909, 5931, 5965 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592000 50.03 68.20 -18.17 3180 3510 1298 20.85 Q.00 100 244 AVERAGE 1 5965.00 100.35 ------ ------ BL03 35.10 13.04 2982 0.00 100 244 AVERAGE
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10

Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE40_CH3_5965MHz

ANT 8+9
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134 1
95 a5 -
i BE{Peak) WiFi 6E(Peak|
N B3 |
5.0 1 84 WWWMW
484 4mewwwwmwwwﬂwwwwmew
Peak
15 15
163 163
815 5853, 5881, 5909, 5931, 5965 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 592440 58.53 88.20 -29.67 40.30 35.10 1298 20.85 Q.00 100 196 PEAK 1 5965.00 103,15 ------ ------ 0.8l 35.10 13.06 29.82 6.00 100 29 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
N B3
WIF-GE(AVG) WIFLSE(AVG)]
5.0 A |
i
448 44 [ e T
Av
163 163
815 5853, 5881, 5909, 5931, 5965 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 392328 49.75 68.20 -18.45 3150 35,10 1298 20.85 Q.00 100 195 AVERAGE 1 5965.00 9.0 ------ ------ BR.68 35.10 13.04 2982 0.00 100 296 AVERAGE
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samranas. FCC RF Test Report Report No. : FR4N0543F

Pol. Horizontal Vertical
mLeveI(dDu‘ﬂm] 0 Level (dBuVim)
134 1134
015 015
] i | wl i |
\ | U | L] G \ U | L] whdEpay)
7 — — T ] | ] ) m— — T ] | ]
| 1 BRI WRAEWS | 1 BIEEIE WRAEW)
i . ,M‘“ : N,
Peak - M WWWW
18 !
Avg
163 16
10000 #1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wt & BN Bh & B @B w g Wdnddn & BN Bh & B @B o g
1 11930.08 47.38 74.06 -26.62 54.17 38.53 18.97 64.29 @.08 300 @ PEAK 1 11930.08 47.88 74.00 -26.12 54.67 38.53 18.97 64.29 .08 le@ i PEAK
2 11930.00 36,99 54.00 -17.01 43.81 3851 18.95 64.28 0.00 300 0 AVERAGE 1 11930.00 37.07 54.00 -16.93 43.89 3851 18.95 64.28 0.00 100 0 AVERAGE
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Pol. Horizontal Vertical
mLmI(dDu‘lﬁn] 0 Level (dBuVim)
134 1134
015 015
] i | wl i |
\ U | L] G \ U | L] whdEPs
7 — — T ] | ] ) m— — T ] | ]
| LU L] e | 0T L e
488 e ‘!‘YM i v MWMM
Peak MR R——— o
18 !
Avg
163 16
10000 #1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
MeBlm BN B BN B & & & o by Medln B B BN B & & & a tg
1 1410.08 43.23 74.88 -15.77 53.83 38.82 19.18 6370 .00 30 @ PEAK 1 12410.08 47.66 74.80 -26.34 53.26 38.82 19.18 6370 .00 1a@ @ PEAC
2 12410.00 3695 54.00 -17.05 42,53 38.83 19.28 63.69 0.00 300 0 AVERAGE 1 12410.00 36.97 54.00 -17.03 4255 3B.83 19.28 63.69 0.00 100 0 AVERAGE
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Pol. Horizontal Vertical
1‘.lr!‘\uwel(liBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
il Wi Pk i Wi B[Pk
80— — : 80— — :
| WH-EEI@ il WFI-EEI@
1 1
Peak 448 P T b " AR A
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (Miz) Frequency (Mz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12810.00 46,48 88.20 -4L.72 30.95 30.20 19.50 63.12 .00 -~ PEAK 1 12810.00 46.63 88.20 -41.57 3L13 30.20 19.50 6312 0.0 - - PEAC
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13
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_5985MHz
ANT 8+9
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134 1
95 a5
i BE{Peak) WiFi 6E(Peak|
N B3 |
1
ESIUWMWMWWW » W
448 44
Peak
15 15
163 163
815 5857, 5883, 590, 5983, 5985 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 592004 70.80 88.20 -17.40 3158 35,10 1297 20.85 Q.00 101 138 PEAC 1 5985.00 103.16 ------ ------ 0.8 35.00 13.06 29.82 6.0 1ol 238 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
N B3
WIF-GE(AVG) WIFLSE(AVG)]
5.0 1 \/‘\/J A
45.9M 8 L,,_v,.—/-”
Av
g 15 35
163 163
815 5857, 5883, 590, 5983, 5985 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 5919.40 6012 68.20 -3.08 4190 35,10 1297 20.85 Q.00 101 138 AVERAGE 1 595,00 99.16 ------ ----- B.77 35.10 13.09 2.0 0.00 161 235 AVERAGE
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Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_5985MHz
ANT
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134 1
95 a5 -
| T BE{Reak) WiFi 6E(Peak|
v v
N B3 |
1
5.0 84 WMWM
448 44
Peak
15 15
163 163
815 5857, 5883, 590, 5983, 5985 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 592100 68.49 88.20 -19.71 30.26 35.10 1298 20.85 Q.00 100 194 PEAC 1 5985.00 104,91 ------ ---o- B6.55 35.10 13.07 29.81 0.00 100 294 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
s ik 1
N B3
WIF-GE(AVG) WIFLSE(AVG)]
4M_ﬁhﬂm¢*JwJ*¢”wﬁvaK\/ 48 &awfuwuwwm”“””“
Av
g 15 35
163 163
815 5857, 5883, 590, 5983, 5985 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 5921.% 59.18 68.20 -0.00 40.05 35.10 1298 20.85 Q.00 100 194 AVERAGE 1 595,00 95.78 ------ ---e- 71.19 310 13.09 9.0 .00 100 294 AVERAGE
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Pol. Horizontal Vertical
mLeveI(dBqu) 1 Level (dBuVim)
1138 134
5 13
] — | W 1 ] |
. i ViG] \ C U [ L windepe)
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Peak R PSR T T L e it
Avg 15 31'
1 kl
163
10000 11600, 13200, 14800, 16400, 18000
10000 11600, 13200, 14800, 16400, 18000 Frequency (Mhz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read dnt Cable Preamp  Aux #Pos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBul/m dBuv/n @D dBWV B B B B o dgg
Mz dBuu/mdBv/in B dBY B B B M8 o deg 1 197008 47.35 74.00 -26.65 5409 3857 1900 6431 608 10 0 PEA
1 1197.08 45.97 74.80 -28.83 52.71 38.57 19.00 6431 0.8 - -- PEAC 1 11970.00 36.64 54.00 -17.36 43,34 33.60 19.03 6433 0.0 1 0 AVERAGE
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Pol. Horizontal Vertical
mLﬂ&I(ﬂ&Nﬁn} o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | 81‘_ [ |
il Wi Pk i Wi B[Pk
80— — : 80— — :
| WH-EEI@ il WFI-EEI@
48 ) sehy } i Wk
Peak TR ST ——— L W
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuu/mdBv/in B dBY B B B M8 o deg
1 12450.00 46,03 74.80 -20.97 5L.47 38.99 19.30 e3.e4 8.00 - -- PEAK

iz dB/mdbv/m 8 B B B B B o dyg
1 12450.00 46,14 74.80 -20.86 5158 38.99 19.30 e3.e4 8.00 - -- PEAK
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samranas. FCC RF Test Report Report No. : FR4N0543F

Pol. Horizontal Vertical
mLeveI(d&Mm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | 81‘_ [ |
il Wi Pk i Wi B[Pk
80— — : 80— — :
| WH-EEI@ il WFI-EEI@
Peak s A oo b :
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 L770.00 46.33 88.20 -4L.57 30.93 30.17 19.49 6326 000 - - PEAC 1 L0770.00 46.56 88.20 -41.64 3L16 30.17 19.49 6326 008 - - PEAC
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16
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15_6025MHz
ANT 8+9
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
i GE(Pea I WiFi 6E(Peak|
N 1 B3 |
5.0 84
448 44
Peak
15 15
163 163
815 5865, 5905, 5945, 5985, 6025 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 9913.60 7557 88.20 -11.3 57.76 35,10 1297 0.8 Q.00 3 203 PEAC 1 6825.00 104,58 ------ ----- B6.13 35.06 1312 29.83 .00 30 203 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 1
N B3
i WIF-GE(AVG) WIFLSE(AVG)]
650 M WAV 65,
448 44
Av
g 15 15
163 163
815 5865, 5905, 5945, 5985, 6025 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 91340 67.43 68.20 -0.77 49.00 35,10 1297 29.80 Q.00 300 213 AVERAGE 1 6815.00 9450 ----m- --e- 76.67 3.16 13,11 29.83 .00 300 213 AVERAGE
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16

Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE160_CH15_6025MHz

ANT 8+9

Pol. Vertical Fundamental

1‘” Level (dBuVim) o Level (dBuVim)

113§ 113§

15 15 -
Wift 6E(Feak) I WiFi 6E(Peak|
B3 1 B3 |

smwmwwmwmwwmﬁwmw B0
448 44
Peak
15 15
163 163
815 5865, 5905, 5945, 5985, 6025 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5909.40 77.04 88.20 -11.16 3B.84 3510 12.9 20.80 Q.00 100  3p4 PEAC 1 6825.00 104,29 ------ ----o- BBy 304 1301 2.8 .00 100 364 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 1
N B3
1 WIF-GE(AVG) WIFLSE(AVG)]
55.0M KV A
448 44
Av
g 15 15
163 163
815 5865, 5905, 5945, 5985, 6025 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 5920.00 67.66 68.20 -0.54 49.44 3510 1297 20.85 Q.00 100 304 AVERAGE 1 6815.00 9425 ---omn --ee- 7.8l B4 1301 B8 600 100 304 AVERAGE
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Pol. Horizontal Vertical
mLﬂeI(d&Mm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | B1‘_ [ |
il Wi Pk i Wi B[Pk
80— — : 80— — :
| WH-ﬁEI@ il WFI-ﬁEI@
1 1
Peak 488 DW WM
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12050.00 46.11 74.80 -27.89 52.65 38.65 19.06 6435 0.8 - - PEAC 1 1250.00 46.50 74.80 -27.41 3313 38.65 19.06 6415 0.0 - - PEAC

Sporton International Inc. (Kunshan)
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Peak R R PP e ——

Avg L

163
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modwmdwn & BN B B B B o g
1 12370.00 46,55 74.80 -27.45 3013 38.83 10.15 6376 0.00 -~ PEAK

Pol. Horizontal Vertical
el B el B
138 134
LA a5
31.3_ [ | i . [ |
i Wi E[Peal) | Wi GE[Pe)
i — — ‘ 7 — — ‘
1 wma@ i wma@
ol 1

b
1 ki
10000 1600, 13200, 14800, 16400, 18000
Frequency (Mz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MWW & B0 B B B B a dg
1 12370.00 46.60 74.00 -27.38 3230 38.83 1915 6376 0.0 - - PEAC

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
mLeveI(dBqu) 1 Level (dBuVim)
1138 13
5 13
] — | W 1 ] |
. i ViG] \ C U [ L windepe)
6:"_ — | GEN_\ — I ] [ ]
i WH-SEI@ ] ‘ u u LJ WH-EE‘:@
1 , AR
Peak 4” : st TR Y e
Avg 15 31'
1 kl
163
10000 11600 13200, 14800, 16400, 18000
10000 11600, 13200, 14800, 16400, 18000 Frequency (Mhz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read dnt Cable Preamp  Aux #Pos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBul/m dBuv/n @D dBWV B B B B o dgg
Mz dBuu/mdBv/in B dBY B B B M8 o deg 1 169908 47.06 74.80 -26.84 SLOF 39.89 19.44 6335 608 1@ 0PN
1 12699.00 46.56 74.80 -27.44 5136 39.99 19.4 6335 0.8 - --PEAC 1 1269.00 37,12 54.00 -16.83 42.01 39.06 19.43 6338 Q.00 1@ 0 AVERAGE
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Pol. Horizontal Vertical
1mu}vel(llBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
813_ [ | B1‘_ [ |
il Wi Pk i Wi B[Pk
80— — : 80— — :
, U WF\-SEI@ il WFI-SEI@
it sy B : LY
Peak WWMMMWW gl i
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (Hz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 L2870.00 45.78 88.20 -39.40 3318 30.20 19.%5 6315 0.8 - - PEAC 1 12870.00 47.60 82.20 -48.58 32.82 30.20 19.% 6315 0.0 - - PEAC
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Peak MWW
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Pol. Horizontal Vertical
el B el B
138 134
LA a5
31.3_ [ | i . [ |
i Wi E[Peal) | Wi GE[Pe)
i — — ‘ 7 — —
1 wma@

Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12950.00 47.17 88.20 -41.03 3L.43 30.20 19.60 63.06 0.00 -~ PEAK 1 1290.00 46.% 88.20 -41.24 3L 30.20 19.68 6306 000 - -- PEAC
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Pol. Horizontal Vertical
mLeveI(dBqu) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| WPGE(@ il WE!GE(@
ea NPTRTI——————— L rT—Rwr——— L A
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Modwmdwn & BN B B B B o g MWW & B0 B B B B a dg
1 13030.00 47.60 82.20 -40.60 36.85 30.34 16.06 64.65 .00 --- PEAK 1 13030.00 46.%3 88.20 -4L.17 %618 30.34 16.06 64.85 0.0 - - PEAC

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
1‘.lr!‘\uwel(liBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| WPGEM\@ il WB!GEM\@
1 i
Peak I ———————— S (R ————
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Modwmdwn & BN B B B B o g MWW & B0 B B B B a dg
1 12870.00 47.13 88.20 -41.07 %6.51 30.37 15.95 6470 0.00 --- PEAK 1 12870.00 46.71 88.20 -41.49 36.09 30.37 15.9 6470 0.8 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: U4G-AELNRNA
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Pol. Horizontal Vertical
1mu!vei(llBIMm) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
n WEIGE(@ il WTIGEM\@
il P 1
Peak o PR "
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (Hz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12950.00 47.36 88.20 -40.34 6.61 30.40 16.01 64.67 000 - - PEMC 1 1290.00 d6.46 88.20 -41.74 3570 30.40 16.01 6467 000 - - PEAC
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Pol. Horizontal Vertical
1‘.lr!‘\uwel(liBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| WPGEM\@ il WB!GEM\@
1L 1 P 1
Peak (I —————— PR oAb s AP iy
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (Miz) Frequency (Mz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Modwmdwn & BN B B B B o g MWW & B0 B B B B a dg
1 13030.00 45.07 88.20 -42.33 35.11 30.34 6.6 6465 0.0 - - PEAC 1 13030.00 46.64 88.20 -41.56 35.89 30.34 16.06 6485 000 -- - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: U4G-AELNRNA
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Pol. Horizontal Vertical
1‘.lr(‘\u!mi(lIBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| WA | wﬂq\@
1 1
Peak MWWMMMWMW DMHMWWWW
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (Miz) Frequency (Mz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12899.00 47.10 88.20 -41.10 %6.44 30.39 15.9% 64.69 0.0 - - PEMC 1 12890.00 47.09 88.20 -4L.11 %6.43 30.39 15.9% 64.69 008 - - PEAC
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Pol. Horizontal Vertical
1‘.lr(‘\u!mi(lIBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
1 ki
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48 i ol i
Peak i e i et B AN A A i
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12970.00 47.50 88.20 -40.61 36.83 30.40 16.03 64.67 0.0 - - PEMC 1 12970.00 46.77 88.20 -41.43 6.0l 30.40 16.03 6467 000 - - PEAC
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Pol. Horizontal Vertical
mLﬂeI(ﬂBle) o Level (dBuvim)
138 1134
a5 a5
ki kl
i i WG PEA o | WG A
80— — ‘ 80— — ‘
| WEIGE(@ il WTIGEM\@
1 1
Peak ik AR AN OO PP e
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (Miz) Frequency (Mz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Modwmdwn & BN B B B B o g MWW & B0 B B B B a dg
1 1350.00 47.14 82.20 -41.06 %6.41 30.30 16.07 64.65 0.00 --- PEAK 1 13050.00 47.07 88.20 -41.13 %635 30.30 16.07 6485 0.0 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: U4G-AELNRNA
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Pol. Horizontal Vertical
mLeveI(dBqu) o Level (dBuvim)
138 1134
a5 a5
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80— — ‘ 80— — ‘
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Peak 48 ! ] 1
eal [RRIBPWHTRRRI SR R R i
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12930.00 47.00 88.20 -41.18 %6.31 30.40 15.99 6468 0.0 - - PEMC 1 12930.00 47.70 88.20 -48.50 36.99 30.49 15.99 6468 000 - - PEAC
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Pol. Horizontal Vertical
1‘.lr(‘\LmI(lll!l]‘ﬂm) o Level (dBuvim)
138 1134
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Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13099.00 47.00 88.20 -41.18 6.3 30.22 16.09 64.63 0.0 - - PEMC 1 13099.00 46.51 88.20 -41.69 5.8 30.22 16.09 6463 0.0 - - PEAC
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Pol. Horizontal Vertical
mmeumvnn) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| WPGE(@ il WTIGEM\@
Peak 1L 1 P 1
ea TR T [FPE———————— U Sy
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13010.00 46.08 82.20 -41.32 6.1l 30.38 16.05 6466 .00 PEAK 1 13010.00 46.68 88.20 -41.52 .91 30.38 16.05 6466 0.00 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: U4G-AELNRNA
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Peak MWMM

Avg L

10000 11600, 13200, 14800,
Frequency (Miz)
Freq Level Line Limit Level Factor Loss Factor Factor

& B b B B B
1 13670.00 46.53 B8.20 -41.67 35.83 39.26 16.08 64.04 .00

16400, 18000

Linit Qver Read Ant Cable Presmp  Awx APos TRos

Remark

Pol. Horizontal Vertical
el gL}
1ag 10y
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i i WG PEA 3 | WG A
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| ) 1 WREENG]

b
1 ki
10000 1600, 13200, 14800, 16400, 18000
Frequency (Mz)
Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
MWW & B0 B B B B a dg
1 1370.00 47.54 83.20 -49.66 36.84 30.26 16.08 64.04 000 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: U4G-AELNRNA
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10000 H1600. 13200, 14300, 16400, 18000
10000 11500, 13200, 14800, 1540, 18000 Frequency (MHo}
Frequency (MHz)
. Linit Over Read  Ant Cable Preamp Aux APos TPos
Linit Over Read At Cable Preamp  Awe APos TRos Freg level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Limit Level Factor Loss Factor Factor Remark -
- Mz dBul/m dBuv/n @D dBWV B B B B o dgg
Mz dBuu/mdBv/in B dBY B B B M8 o deg 1 1339900 4565 74.80 -5.35 5.5 38.92 1623 G455 008 10 360 PEAK
1330000 46.57 7400 -1 B9 B2 1613 G55 000 - - PEAC 21339000 3691 S4.00-17.09 4630 38.93 1623 6455 0.00 100 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C50 of C118
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Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (Miz) Frequency (Mz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 1370.00 46.% 82.20 -41.14 %6.25 38.60 16.38 64.30 0.8 - - PEAC 1 1370.00 46.20 88.20 -41.98 5.3 38.60 16.38 6430 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C51 of C118

TEL : +86-512-57900158
FCC ID: UAG-AELNRNA



samranas. FCC RF Test Report Report No. : FR4N0543F

Pol. Horizontal Vertical
mLﬁeI(d&Mm) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| WP&E(@ il WTI&EM\@
Peak 44 1 o 1
ea [ Ry E———————r—_ LRy
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13750.00 46.20 83.20 -42.00 35.45 38.60 16.40 6435 000 - - PEMC 1 13750.00 46.20 88.20 -41.98 35.47 30.00 16.48 6415 000 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C52 of C118

TEL : +86-512-57900158
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Pol. Horizontal Vertical
mLﬁeI(d&Mm) o Level (dBuvim)
138 1134
a5 a5
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Peak AN A s O aau i)
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 1370.00 45.38 88.20 -39.82 37.68 30.26 16.08 64.04 000 - - PEAC 1 1370.00 47.15 88.20 -41.05 6.4 30.26 16.08 64.04 000 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C53 of C118
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Pol. Horizontal Vertical
1‘.lr(‘\uwel(llBIMm) o Level (dBuvim)
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Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13399.00 47.31 74.00 -260.68 %677 38.92 16.3 64.55 0.0 - - PEAC 1 13399.00 46.85 74.00 -27.15 3.5 38.92 1623 6435 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C54 of C118
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Pol. Horizontal Vertical
1‘.lr!‘\uwel(llBIJ‘ﬂm) o Level (dBuvim)
138 1134
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Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (Miz) Frequency (Mz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 1370.00 46.14 82.20 -42.06 .46 38.60 16.38 64.30 0.0 - - PEMC 1 13710.00 46.65 88.20 -41.55 .97 38.68 16.38 6430 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C55 of C118

TEL : +86-512-57900158
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Pol. Horizontal Vertical
mLeveI(dBqu) o Level (dBuvim)
138 1134
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1L 1 P 1
Peak PRI SI————SPL P ——— RS Sy
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (Miz) Frequency (Mz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Modwmdwn & BN B B B B o g MWW & B0 B B B B a dg
1 13750.00 46,31 88.20 -41.38 35.57 38.60 16.40 64.35 .00 PEAK 1 13730.00 46.61 88.20 -41.39 5.8 38.00 16.48 6435 0.00 - - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: U4G-AELNRNA
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Pol. Horizontal Vertical
1‘.lr(‘\uwel(llBIMm) o Level (dBuvim)
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Peak e PR e pm— ey W A A
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Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13130.00 4674 88.20 -41.46 6.85 30.20 16.11 64.62 088 - - PEMC 1 13130.00 47.09 83.20 -4L.11 %6.40 30.20 1611 6462 008 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C57 of C118

TEL : +86-512-57900158
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Pol. Horizontal Vertical
mLeveI(dBqu) o Level (dBuvim)
138 1134
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Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (Hz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13370.00 de.54 74.00 -27.46 3591 38.9 16.22 6456 0.0 - - PEAC 1 13370.00 47.00 74.00 -20.99 3639 38.9 16.22 6456 0.8 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C58 of C118

TEL : +86-512-57900158
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Pol. Horizontal Vertical
1mu}vel(llBIJ‘ﬂm) o Level (dBuvim)
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Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13699.00 45.85 88.20 -42.35 .20 38.60 16.37 6422 0.0 - - PEAC 1 13699.00 46.29 88.20 -41.91 35.64 38.60 16.37 6432 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C59 of C118

TEL : +86-512-57900158
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Pol. Horizontal Vertical
1‘.lr!‘\uwel(liBIJ‘ﬂm) o Level (dBuvim)
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Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (Miz) Frequency (Mz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Modwmdwn & BN B B B B o g MWW & B0 B B B B a dg
1 13770.00 46.67 88.20 -41.53 5.89 38.60 16.41 64.33 0.00 --- PEAK 1 13770.00 47.54 88.20 -48.36 37.86 38.00 16.41 6453 000 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: U4G-AELNRNA
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Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (Hz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13250.00 46.50 74.00 -27.10 %6.17 30.15 16.17 64.59 0.8 - - PEAC 1 13250.00 46.40 74.00 -27.38 .69 30.15 1617 6439 008 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C61 of C118
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Pol. Horizontal Vertical
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Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13410.00 46.26 82.20 -41.94 35.60 38.89 16.4 64.55 0.0 - - PEMC 1 13410.00 46.63 82.20 -41.57 .85 38.89 16.24 64.55 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C62 of C118

TEL : +86-512-57900158
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Peak R oS ———
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10000 11600, 13200, 14800,
Frequency (Miz)
Freq Level Line Limit Level Factor Loss Factor Factor

e duufn dBuv/n 0B dBW B A8 dB dB
1 13578.00 46.69 58.20 -42.11 55.% 38.66 16.32 64.45 @.08

16400, 18000

Linit Qver Read Ant Cable Presmp  Awx APos TRos

Remark

Pol. Horizontal Vertical
el gL}
1ag 10y
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(i — | (i — |
I WWE(@ 1 WREEANS

b
1 ki
10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
MWW & B0 B B B B a dg
1 13970.00 46.%5 88.20 -41.15 6.4 38.66 16.30 6445 000 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: U4G-AELNRNA
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Freq Level Line Limit Level Factor Loss Factor Factor

& B b B B B
1 13730.08 4571 BB.20 -42.49 35.00 38.60 16.39 64.28 .00

Linit Qver Read Ant Cable Presmp  Awx APos TRos

Remark

Freq

1 13730.00

Pol. Horizontal Vertical
el B el B
134 04
ik ks
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i wweﬂq\@ i w&q@
Peak 4 BT n : bl
o e e
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10000 11500, 13200, 14300, 15400, 1800 11000 1150, 320, 14400, 16400, 18000
Frequency (MHz) Frequency (MHz)

Linit Qver Read Ant Cable Presmp A APos TRos

level Line Limit Level Factor Loss Factor Factor Remark
dbuV/mdB¥/m @B dBw/ B B B B o deg
45,85 §8.20 -42.35 55.14 35.68 16.39 6428 Q.08 - --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: U4G-AELNRNA

Page Number : C64 of C118
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Pol. Horizontal Vertical
1‘.lr!‘\uwel(liBIJ‘ﬂm) o Level (dBuvim)
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Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13330.00 d6.54 74.00 -27.06 %6.27 30.04 16.20 64.57 .00 --- PEAK 1 13330.00 46.20 74.00 -27.30 .53 30.04 16.20 64.57 0.0 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: U4G-AELNRNA
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Pol. Horizontal Vertical
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Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13650.00 45.50 88.20 -42.18 5.3 38.60 16.35 6436 0.00 --- PEAK 1 1350.00 46.04 88.20 -42.16 35.45 38.00 16.35 6436 0.0 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: U4G-AELNRNA
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Pol. Horizontal Vertical
mLﬁeI(d&Mm) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| WP&E(@ il WTI&EM\@
1 1
Peak m”mmmmmm "mewmww
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13790.00 47.13 88.20 -4L.07 %631 38.60 16.42 6421 0.00 - - PEMC 1 13790.00 47.04 88320 -41.16 %6.23 38.00 16.42 6421 000 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C67 of C118
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Pol. Horizontal Vertical
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Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13999.00 de.44 88.20 -41.76 35.14 38.79 16.51 6400 000 - - PEMC 1 13999.00 46.57 88.20 -41.13 35.67 3879 16.51 6400 0.08 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C68 of C118

TEL : +86-512-57900158
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51
Mode Band Edge
U-NII-8_6.875-7.125_802.11a_CH229_7095MHz
ANT 8+9
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1134 1134 1
95 a5 -
Witi 6E(Peak) WiFi 6E(Peak|
5.0 84 W’“’”
448 44
Peak
15 15
163 163
108 . T4, TiHt, 3, 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Ax APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & & B o dy MdhENe B &N Bh & B B o &
1 71364 7338 88.20 -14.80 34.00 3573 1416 0.6l Q.00 100 47 PEAC 1 709500 11157 ---om- --o- .16 377 1420 058 600 100 247 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134 3
95 a5
N B3
n WIF-GE(AVG) WIFLSE(AVG)]
448 \/M 44 L.,M-M
Av
g 15 35
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 712884 6192 68.20 -6.28 4050 3574 1416 30.60 Q.00 100 247 AVERAGE 1 7095.00 107,19 ------ ----- §.78 35,77 1421 3058 .00 100 247 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C69 of C118
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51
Mode Band Edge
U-NII-8_6.875-7.125_802.11a_CH229_7095MHz
ANT 8+9
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1134 1134 :
95 a5 -
Witi 6E(Peak) WiFi 6E(Peak|
N B3 |
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" %NWWWWN%MMMWM ) -
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Peak
15 15
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 715,00 7100 88.20 -17.20 5130 35.75 14.16 30.60 Q.00 100 108 PEAC 1 709500 11151 ---emn --ee- .10 3B.77 1420 058 .00 100 205 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134 ]
95 a5
N B3
A WIF-GE(AVG) WIFLSE(AVG)]
sl g 1 o [ A
[y memhﬂmm s i
Av
g 15 15
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 71500 6279 68.20 -5.41 43.38 3575 1416 30.60 Q.00 100 108 AVERAGE 1 7095.00 106,29 ------ ------ B6.88 35.77 1421 3058 0.00 100 205 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C70 of C118
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Pol. Horizontal Vertical
mLeveI(dBqu) o Level (dBuvim)
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Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Modwmdwn & BN B B B B o g MWW & B0 B B B B a dg
1 14190.00 47.06 88.20 -41.14 3543 38.99 16.65 6401 .00 --- PEAK 1 14190.00 47.%3 88.20 -48.17 %630 38.99 16.65 G4.BL 008 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: U4G-AELNRNA
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Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13790.00 47.67 88.20 -41.13 %6.26 38.60 16.42 6421 000 - - PEAC 1 13790.00 47.14 88.20 -41.06 6.3 38.00 16.42 6421 000 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C72 of C118
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138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| WP&E(@ il WTI&EM\@
Peak R TR —————— f
e it
Avg 35 b
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10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (Miz) Frequency (Mz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13999.00 46.61 88.20 -41.39 35.31 38.79 16.51 64.00 0.8 - - PEMC 1 13999.00 46.46 88.20 -41.74 .16 38.79 16.51 6400 0.0 - - PEAC
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FCC RF Test Report
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54
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_Full RU_7095MHz
ANT 8+9
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1
1138 1134
95 a5
Witi 6E(Peak) WiFi 6E(Peak|
N B3 |
1
i PMitsvinonrsing b ) e
448 44
Peak
15 15
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 715.64 6619 88.20 -20.01 46.78 35.75 14.16 30.60 Q.00 100 240 PEAC 1 7095.00 113,97 ------ ---o- M5 377 1420 M58 6.0 100 240 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
N B3
WIF-GE(AVG) WIFLSE(AVG)]
5.0 W A
1
448 44 L._,w--“M
Av
g 15 15
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 713044 5489 68.20 -13.31 35.50 3574 14.16 30.61 Q.00 100 240 AVERAGE 1 7095.00 15,03 ------ ----- B.60 35,77 142 3058 000 100 240 AVERAGE
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54
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_Full RU_7095MHz
ANT 8+9
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1
1138 1134
95 a5
Witi 6E(Peak) WiFi 6E(Peak|
N B3 |
B0 ! B0 W
448 44
Peak
15 15
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 JI3L20 65.47 88.20 2173 46.08 3574 1416 30.61 Q.00 101 289 PEAC 1 7095.00 113,33 ------ ---o- .00 B.77 147 058 .00 1ol 209 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
N B3
WIF-GE(AVG) WIFLSE(AVG)]
5.0 A
1 L,J—/*
448 44
Av
g 15 15
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 71500 5443 68.20 -13.77 35,80 3575 1416 30.60 Q.00 101 209 AVERAGE 1 7095.00 104,27 ------ ----o- BBe 3577 1421 3058 .00 101 209 AVERAGE
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samranas. FCC RF Test Report
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Pol. Horizontal Vertical
mLﬂeI(ﬂBu‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| 1 WPGE(@ il WB!GEM\@
10 b * Poers
Peak e s [PPS——————L L
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Modwmdwn & BN B B B B o g MWW & B0 B B B B a dg
1 14199.00 47.50 82.20 -40.18 %6.29 38.99 16.65 GA.0L 0.00 --- PEAK 1 14190.00 47.19 88.20 -41.01 5.3 38.99 16.65 G4.BL 080 - - PEAC

Sporton International Inc. (Kunshan)
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samranas. FCC RF Test Report Report No. : FR4N0543F

Pol. Horizontal Vertical
1‘.lr!‘\uwel(llBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
1 ki
i i WG PEA o | WG A
80— — ‘ 80— — ‘
| wa@ 1 WHEEAS
1L 1 P 1
Peak WWWW WMMWWMM et
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13770.00 d6.45 88.20 -41.75 5.7 38.60 16.41 64.33 0.8 - - PEAC 1 13770.00 47.06 88.20 -41.14 %6.28 38.00 16.41 6453 000 - - PEAC
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Pol. Horizontal Vertical
mLeveI(dBle) o Level (dBuvim)
138 1134
a5 a5
1 ki
i i WG PEA o | WG A
80— — ‘ 80— — ‘
| GEMKIQ il WT]&EM\@
Peak e : f 1
o oo A 1
s
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13850.00 46.16 88.20 -42.84 5.2l 38.65 16.45 G415 0.8 - - PEAC 1 13850.00 46.16 88.20 -42.04 5.2 38.65 16.45 G415 000 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C78 of C118
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FCC RF Test Report

SPORTON LAB. Report No. : FR4N0543F
57
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE40_CH227_Full RU_7085MHz
ANT 8+9
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134 1
95 a5
Witi 6E(Peak) WiFi 6E(Peak|
N B3 |
1
5.0 84 W
448 44
Peak
15 15
163 163
108 . 4, i1, 3, 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 71320 6398 88.20 1.0 49.50 35,74 14.16 30.61 Q.00 100 138 PEAC 1 7085.00 110.76 ------ ------ B3 B4 1420 3057 6.0 100 238 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
N B3
WIF-GE(AVG) WIFLSE(AVG)]
5.0 A
1
448 44 L_,.w-“-’—’_ﬁ‘
Av
g 15 35
163 163
108 . T4, TiHt, 3, 5 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & & B o dy MBhENe B &N Bh & B B o &
1 JI3LEE 5395 68.20 -14.15 34.56 3574 14.16 30.61 Q.00 100 138 AVERAGE 1 7035.00 10113 ------ ----- BL75 35,74 1421 30.57 0.00 100 235 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C79 of C118
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FCC RF Test Report

SPORTON LAB. Report No. : FR4N0543F
57
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE40_CH227_Full RU_7085MHz
ANT 8+9
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134 1
95 a5
Witi 6E(Peak) WiFi 6E(Peak|
N B3 |
1
61 B0 W
448 44
Peak
15 15
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 713076 66.52 88.20 -2.28 47.53 35.74 14.16 30.61 Q.00 100 108 PEAC 1 7035.00 183,85 ------ ------ .47 B4 1420 3057 6.0 100 205 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
N B3
WIF-GE(AVG) WIFLSE(AVG)]
5.0 A |
1
448 44 LMM
Av
g 15 15
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 713831 5316 68.20 -15.04 3378 3573 14.16 30.61 Q.00 100 108 AVERAGE 1 7085.00 99.87 ------ ---o- 049 3574 1421 3057 000 100 205 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C80 of C118
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samranas. FCC RF Test Report

Report No. : FR4NO543F

Freq Level Line Limit Level Factor Loss Factor Factor

& B b B B B
1 14170.00 46.99 B8.20 -41.21 35,39 38.97 16.64 4.8 .00

Linit Qver Read Ant Cable Presmp  Awx APos TRos

Remark

Pol. Horizontal Vertical
e ) )
g 1134
s 3
i i WG PEA 3 | WG A
[ — ! [ = !
i WREEA 1 WREEANS
1 1
Peak R IR ——————— (PR ————e S
Avg 5 L
13 13
10w 0, o, 1440 1640, 100 1w H, i, 1440 1640 100
Frequency (MHz) Frequency (MHz)

Linit Qver Read Ant Cable Presmp A APos TRos

Freq Level Line Limit Level Factor Loss Factor Factor Remark

b W B B B B oo deg

1 14170.08 47.17 88.20 -41.03 557 38.97 16.64 4.6l 8.00 - --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: U4G-AELNRNA
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samranas. FCC RF Test Report Report No. : FR4N0543F

Pol. Horizontal Vertical
1mu}vel(llBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| WP&E(@ il WE!&EM\@
Peak 448 | i R § 1 -
A A A Ly
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13890.00 45.47 88.20 -42.73 %441 38.69 16.47 GAIL 000 - - PEMC 1 13890.00 45.61 88.20 -42.39 34.% 38.69 16.47 641l 008 - - PEAC
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SPORTON LAB.

FCC RF Test Report

Report No. : FR4N0543F

59
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE80_CH215_Full RU_7025MHz
ANT 8+9
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134 1
95 a5
Witi 6E(Peak) WiFi 6E(Peak|
N B3 |
1
5.0 84 W
448 44
Peak
15 15
163 163
1ios 1069, mi THAT. . 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 7132 78.78 88.20 -17.42 5130 35.74 14.16 30.61 Q.00 100 137 PEAC 1 7815.00 183,39 ------ ----- 0.5 3.4 1415 3053 6.0 100 237 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
N B3
WIF-GE(AVG) WIFLSE(AVG)]
5.0 W A
) Vq{Mmeﬁw\wafVWW [ \Hmfwmf_f’“
Av
g 15 15
163 163
1ios 1069, mi THAT, . 5 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Ax APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MhENe B &N Bh & B B o &
1 713060 58.80 68.20 -0.40 39.40 3573 1416 30.61 Q.00 100 137 AVERAGE L705.00 99.13 ---omn --e- 7.97 354 1415 3053 .00 100 237 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C83 of C118
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FCC RF Test Report

SPORTON LAB. Report No. : FR4N0543F
59
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE80_CH215_Full RU_7025MHz
ANT 8+9
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134 i
95 a5
Witi 6E(Peak) WiFi 6E(Peak|
I
N B3
1
448 44
Peak
15 15
163 163
1ios 1069, mi THAT. . 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 74004 6716 88.20 2104 4279 3571 W17 3062 Q.00 100 205 PEAC 1 7815.00 106.79 ------ ------ .63 35,54 1415 3053 .00 100 205 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
N B3
WIF-GE(AVG) WIFLSE(AVG)]
5.0 A |
1
448 44 \4——/"_’_/“
Av
g 15 15
163 163
1ios 1069, mi THAT, . 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 713148 57.74 68.20 -10.46 3B.33 3574 1416 30.61 Q.00 100 105 AVERAGE 1 785.08 98,19 ------ ---e- 7.0 354 1415 3053 .00 100 205 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C84 of C118
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samranas. FCC RF Test Report Report No. : FR4N0543F

Pol. Horizontal Vertical
mLﬁeI(d&Mm) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
RGeS WA
5 Uy
Peak mmmmmwwmmm o n Mt by
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 14950.00 46,00 82.20 -41.40 35.40 38.80 16.55 6400 000 - - PEMC 1 1450.00 47.54 83.20 -4.36 .44 30.80 1655 6400 000 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C85 of C118
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FCC RF Test Report

SPORTON LAB. Report No. : FR4N0543F
60
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE160_CH207_Full RU_6985MHz
ANT 8+9
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
Witi 6E(Peak) i WiFi 6E(Peak|
N B3 |
5.0 i 84 B——
448 44
Peak
15 15
163 163
985 TH4, . T474, 1637, 7800 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 719.41 58.11 88.20 -30.09 3B.73 3572 14.19 30.63 Q.00 100 136 PEAC 1 6985.00 97.88 ------ ----- 78.70 35.60 1409 3051 .00 160 236 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
1
N B3
WIF-GE(AVG) Il WIFLSE(AVG)]
5.0 A |
o] u SR
Av
163 163
985 TH4, . T474, 1637, 7800 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 713051 4303 68.20 -19.97 18.8% 35.73 1416 30.61 Q.00 100 136 AVERAGE 1 6985.00 8.0 ------ ----- 69.04 35,56 1411 3051 000 100 236 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C86 of C118
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samanas. FCC RF Test Report

Report No. : FR4N0543F

Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE160_CH207_Full RU_6985MHz
ANT
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
Witi 6E(Peak) WiFi 6E(Peak|
N B3
5.0 i 84 WMWWW
448 44
Peak
15 15
163 163
985 TH4, . T474, 1637, 7800 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 71508 57.49 88.20 -30.70 3B.08 3575 1416 30.60 Q.00 100 284 PEAC 1 6985.00 97.93 ---omn --e- 7875 35.60 1409 351 .00 100 204 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
1
N B3
WIF-GE(AVG) Il WIFLSE(AVG)]
5.0 A |
T u =
Av
g 15 35
163 163
985 TH4, . T474, 1637, 7800 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 71946 43.14 68.20 -20.06 2B.68 3579 1430 30.65 Q.00 100 104 AVERAGE 1 6985.00 87,25 ------ ---e- 68.09 35.56 1411 3051 @.00 100 204 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: U4G-AELNRNA
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Report No. : FR4NO543F

e
Peak A I A AN

Avg L

10000 1600, 13200, 14800, 16400,
Frequency (MHz)

Linit Qver Read Ant Cable Presmp  Awx APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor
Mz dBuu/mdBv/in B dBY B B B M8 o deg
1 13970.00 46.28 88.20 -41.92 35.83 38.77 16.50 64.02 .00

Remark

Pol. Horizontal Vertical
el gL}
1ag 10y
7 bk
i i WG PEA 3 | WG A
(i — | (i — |
I WWE(@ 1 WREEANS

b
1 ki
10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
MWW & B0 B B B B a dg
1 13970.00 46.00 88.20 -42.19 3476 38.77 1658 6402 000 -- - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: U4G-AELNRNA
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FCC RF Test Report

SPORTON LAB. Report No. : FR4N0543F
61
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_Partial_26/0RU_7095MHz
ANT 8+9
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134 4
95 a5 -
I Witi 6E(Peak) WiFi 6E(Peak|
5.0 1 84 WWWW
448 44
Peak
15 15
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & & B o dy MdhENe B &N Bh & B B o &
1 7175.5 59.04 88.20 -29.16 39.62 35.75 1431 30.64 Q.00 100 185 PEAC 1 7095.00 110.46 ------ ------ SLB8 3.4 1420 3057 .00 100 285 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
N B3
i WIF-GE(AVG) WIFLSE(AVG)]
a 1 e b
Av
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 71531 4714 68.20 -2L06 2773 3575 1416 30.60 Q.00 100 185 AVERAGE 1 7095.00 10144 - --oe- .06 35,74 1421 30.57 0.00 100 285 AVERAGE
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61
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_Partial_26/0RU_7095MHz
ANT 8+9
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134 ]
95 a5 -
Witi 6E(Peak) WiFi 6E(Peak|
N B3 |
5.0 1 84 M
bl Mgt
448 44
Peak
15 15
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 719,68 58.34 88.20 -29.50 3B.87 B9 143 3065 Q.00 100 206 PEAC 1 7095.00 106,99 ------ ------ .61 35,74 1421 3057 .00 100 216 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
N B3
T WIF-GE(AVG) WIFLSE(AVG)]
a1 L A |
a J e BN
Av
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 718404 4715 68.20 2105 2770 35,77 1431 30.65 Q.00 100 216 AVERAGE 1 709,00 99.36 ------ ----- 7.9 3.4 1420 3057 .00 100 216 AVERAGE
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62

Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE20_CH229_Partial_52/37RU_7095MHz

ANT 8+9
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134 3
95 a5 -
Witi 6E(Peak) WiFi 6E(Peak|
N B3 |
5.0 i 84 W
P st
448 44
Peak
15 15
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 71920 58.01 88.20 -30.19 3B.56 3578 1430 30.65 Q.00 101 186 PEAK 1 7095.00 107.40 ------ ------ B.04 3574 1421 3057 .00 1ol 286 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
N B3
m WIF-GE(AVG) WIFLSE(AVG)]
5.0 L A |
a J e B
Av
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 71628 47.15 68.20 2105 1778 3575 14.16 30.68 Q.00 101 186 AVERAGE 1 7095.08 98,70 ------ ---o- 7.4 B4 1420 3057 600 101 286 AVERAGE
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Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_Partial_52/37RU_7095MHz
ANT 8+9
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134 i
95 a5 -
Witi 6E(Peak) WiFi 6E(Peak|
b
N B3 |
5.0 1 84 M
b, it ¥ WL
AT .l i il ks bl LUl
m i ¥ LAAL s W
Peak
15 15
163 163
108 . T4, TiHt, 3, 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & & B o dy MdhENe B &N Bh & B B o &
1 725,64 59.07 88.20 -29.13 39.61 3578 14.34 3066 000 131 182 PEAC 1 7095.00 15,77 ------ ------ .36 35.77 1421 058 .00 131 I8l PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
N B3
fall WIF-GE(AVG) WIFLSE(AVG)]
[T - L A |
a ! e e
Av
g s 5 w‘/——/\ff/v‘/\/
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 71900 47.16 68.20 214 2771 3578 1430 30.65 Q.00 131 182 AVERAGE 1 709,08 97.4] ---om- --ee- 7800 377 142 058 .00 13 182 AVERAGE
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63
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_Partial_106/53RU_7095MHz
ANT 8+9
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
fag 1134 “
95 a5
Witi 6E(Peak) WiFi 6E(Peak|
N B3 |
i50 850 W
448 44
Peak
15 15
163 163
108 . 4, TiHt, 3, 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & & B o dy MdhENe B &N Bh & B B o &
1 7137.60 68.64 88.20 -19.%6 49.06 3572 4.7 0.6l Q.00 100 138 PEAC 1 7095.00 112,93 ------ ----- .50 B.77 141 058 6.0 100 238 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
N B3
WIF-GE(AVG) WIFLSE(AVG)]
5.0 A |
\
448 44 l‘_m_»——"_"‘"“
Av
g 15 15
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 715,00 49.70 68.20 -18.50 30.29 35.75 14.16 30.68 Q.00 100 138 AVERAGE 1 7095.00 183,88 ------ ------ B4 377 1420 058 .00 100 235 AVERAGE
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63
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_Partial_106/53RU_7095MHz
ANT 8+9
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
113§ 113§ 1
95 95
Witi 6E(Peak) WiFi 6E(Peak|
i3 L |
o | ! WNWWM"”M
448 44
Peak
15 35
163 163
7085 . 143, T8, i M5 1000 2800, 4500, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 71339 6513 83.20 -13.07 45,75 35.73 14.26 30.61 0.00 108 209 PEAK 1 709,00 116,79 ------ ------ 9138 3.7 472 3058 0.00 lee 209 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
113§ 113§
1
i15 95
i3 LW
WELBE(AVG) WFLGE(AVG)
[ Al
448 44
Av
g 15 35
163 163
7085 . 143, T8, i M5 1000 2800, 4500, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & & B o dy MBhENe B &N Bh & B B o &
1 7125.60 49.99 68.20 -18.21 30.58 35.75 14.26 30.66 0.00 100 209 AVERAGE 1 709,00 162,76 ------ ------ 8.3 35,77 1422 3058 0.00 100 209 AVERAGE
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Pol. Horizontal Vertical
1 Level (dBuVim) 1 Level (dBuVim)
104 130
Ll W 100
il S 1 M@ 0 W_d i g WEW
Peak il T H W@ il T H W@
LI i L0 i
Avg e oA Pt L ok P o
L] Te——_ 40 o
0 00
150 150
16000 1400, J6800. . JA600, 40000 18000 400, J6800. a0, 39600, 4000
Frequency (k) Freguency k)
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Pol. Horizontal Vertical
qqLevel{dBuVim) Level (dBuVim)
WIFIGE PEAK] WIFIGE PEAK]
675 675
550) r o |_
P 425
2 3 §
[
m T £t AL 1"1)!4\”“4 R
Ww‘ et W
15 g A 15 o e
\M’MM Tl ¥ P uppape
50 5.0
Peak 15 1!
"0 . 15, 12, 406, 1000 ) . 13, 2. 806, 1000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos  TPos Linit Over Read Ant (able Preamp  Aux APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Facter Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m  dB  dB  dB  cm  deg Mz dBuV/m dBuV/m  dB dBw dB/m B dB B o deg
116192 2.3 43.50-22.13 .42 1608 194 3207 6.0 - --- Pesk 1 B8 2.9 40017010 1228 0.9 091 .20 0.0 - - Peck
1 W51 BT 43.50-18.43 40.06 .87 219 3285 080 - --- Pesk 2 9693 30.66 43.50 -12.84 45.67 1551 151 3203 0.0 - --- Peck
303391 M2 4600508 30.06 1948 275 3215 480 - --- Pesk 3198 26.55 4350 -16.95 40.37 16.33 192 3.07 0.0 - --- Peck
4 G408 24.03 46.00 2187 2639 2608 3.97 323 0.60 -~ - Peak 4 20066 2282 43502068 3796 1478 206 .08 @@ - - Peak
585353 17.04 46.80 -18.5 2470 2069 444 3143 660 - --- Pesk 5 86109 9.3 46.00 -16.70 26.64 29.68 4.45 3147 0.0 - --- Peck
6 03210 261 46.00-17.39 25.45 29.51 464 30.99 0.80 - --- Pesk 6 95829 20.83 46.80 -16.17 2512 30.62 471 .62 0.0 - --- Peck
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<Co-location>
Radiated Spurious Emission Test Modes

Mode Band Eaa:f) Antenna Modulation Channel @ Frequency g::z RU Remark
2400-2483.5 | 2400-2483.5 8 Bluetooth-LE_GFSK 39 2480 2Mbps - -
Mode 65 U-NII-5 5.925-6.425 8+9 802.11ax HE160 15 6025 MCSO FullRU -
Part 27D N30
2400-2483.5 | 2400-2483.5 8+9 802.11ax HE20 11 2462 MCSO FullRU -
Mode 67 U-NII-5 5.925-6.425 8+9 802.11ax HE160 15 6025 MCSO FullRU -
Part 27D N30
2400-2483.5 | 2400-2483.5 8 Bluetooth-LE_GFSK 39 2480 2Mbps - -
Mode 69 2400-2483.5 | 2400-2483.5 9 802.11ax HE20 11 2462 MCSO | FullRU -
U-NII-5 5.925-6.425 8 802.11ax HE160 15 6025 MCSO | FullRU -
Part 27D N30
Summary of each worse mode
WLAN/Bluetooth of table 1
Mode Modulation Ch. (F'\;quz) (dILBi\C;lm) (dlélun\]/lltm) M(ng)m Pol. Z?/Zk Result Remark
Bluetooth-LE_GFSK | 39 2487.52 46.00 54.00 -8.00 H AVERAGE Pass Band Edge
65 Bluetooth-LE_GFSK | 39 | 7440.00 4291 74.00 -31.09 \% PEAK Pass Harmonic
802.11ax HE160 15 5919.60 63.76 68.20 -4.44 H AVERAGE Pass Band Edge
802.11ax HE160 15 | 12050.00 46.80 74.00 -27.20 H PEAK Pass Harmonic
802.11ax HE20 11 2483.50 49.51 54.00 -4.49 \% AVERAGE Pass Band Edge
802.11ax HE20 11 7386.00 42.44 74.00 -31.56 \% PEAK Pass Harmonic
66 802.11ax HE160 15 | 5920.80 63.15 68.20 -5.05 H | AVERAGE @ Pass Band Edge
802.11ax HE160 15 | 12050.00 46.50 74.00 -27.50 H PEAK Pass Harmonic
Bluetooth-LE_GFSK | 39 2483.56 49.38 54.00 -4.62 H AVERAGE Pass Band Edge
67 Bluetooth-LE_GFSK | 39 7440.00 40.49 74.00 -33.51 H PEAK Pass Harmonic
802.11ax HE20 11 2483.50 49.07 54.00 -4.93 H AVERAGE Pass Band Edge
Mode Modulation Ch. (T\;qu) ’ (dléi\callm) (dll?:ljn:;;m) M(a;rg)m Pol. ‘ Z?/Zk Result Remark
802.11ax HE20 11 7386.00 43.33 74.00 -30.67 \% PEAK Pass Harmonic
67 802.11ax HE160 15 5907.60 56.27 68.20 -11.93 \ AVERAGE Pass Band Edge
802.11ax HE160 15 | 12050.00 47.32 74.00 -26.68 H PEAK Pass Harmonic
WWAN RSE of table 2
. Freq. Level Limit Margin Peak
Mode | Modulation Ch. (MH(l) (dBuV/m) (dBuV/m) (dlg) Pol. - Result Remark
65 N30 462000 = 6916.00 47.87 55.20 -7.33 H PEAK Pass Harmonic
66 N30 462000 = 6917.20 48.06 55.20 -7.14 H PEAK Pass Harmonic
67 N30 462000 = 6916.50 49.41 55.20 -5.79 H PEAK Pass Harmonic
462000 & 6917.20 48.17 55.20 -7.03 \% PEAK Pass Harmonic
Note: The following formula is used to convert the EIRP to field strength.
EIRP = Ewmeas + 20l0g (dwmeas) =104.7
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where
EIRP is the equivalent isotropically radiated power, in dBm, -40dBm

Eweas is the field strength of the emission at the measurement distance, in dBuV/m

dwveas is the measurement distance, in m, 3m

65

Mode Co-location Band Edge

Bluetooth-LE_GFSK _CH39_2480MHz

ANT 8
Pol. Horizontal Fundamental
11nLe\leI (dBuVim) el (dEuvim)
1
134 134
ik s 7

e ﬂ FCC PART15C am FCCPART15C

50 650
! Lﬂwﬁ sttt
ke o bbbl e " i A b

4&91 bbby it . mM
Peak
s 125
163
163
[ i 1400. 1800. 200, 2600, 300
440 52 d, 216, 2488, 200 Frequency (MHz)
Frequency (MHz)
N linit Over Read Ant Cable Preamp Aux APos TPos
Lnit Over Resd Ant Ceble Preanp  Aux APos  Thos Freq Level Line Linit Level Factor Loss Factor Factor Renark
Freq Level Line Linit Level Factor Loss Factor Factor Renark -
- Wiz douv/m dBuv/m @B oBV B B B B o deg
Mhz dBuV/m dBuv/m  dB dBw B B A8 OB o deg 1 2306.00 11834 -----n ----m- 106,52 356 6.47 3220 680 118 85 Peak
1 249316 55.53 74.00 -18.47 42.36 32.66 6.75 3224 6.0 11§ 83 PEA 1 2430.00 92.69 ----ee e 7.6 .58 673 N3 6.0 118 85 Peak
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11ﬂLe\ueI (dBuVim)

Lol (dBuVim)

1
1
138 1138
175 915 ;
a1.3 B1|3
&1 65.0
RO PART 50 FELPARTASC (V)
“ } : 4BIBM I
Av 25
g 125
163
16
0 150[] 1400, 1800, 200, 2600, 000
pIL 51, 2, 2476, 488, 00 Frequency (MHz)
Frequency (MHz)
Linit Over Resd At Cable Preamp Aux APos TPos
Linit Ouer fead Ant CablePreamp  Ax APos TPos Frep level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor Remark -
- Mz douV/m dBuv/m  dB BV dB/m A8 A8 A8 o deg
W dBndBn B B dm B B B o deg 1 2306.00 15,17 --- 10335 3L 647 221 600 1B 8 Awerage
1 ME7.50 46.00 5400 -5.00 3287 363 674 R 600 15 85 AVERAGE b0 %045 e e 737 358 673 323 680 118 05 Average
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65

Mode Co-location Band Edge

Bluetooth-LE_GFSK _CH39_2480MHz

ANT 8
Pol. Vertical Fundamental
11nLe\leI (dBuVim) el (dEuvim)
1138 1138 1
L i :
91.3 ﬂ FCCPART15C o FCCPART1SC

850 / \ 8l
el ooyl e v 4 o J T " m

s i mM
Peak
s 125
163
163
[ i 1400. 1800. 200, 2600, 300
40 U5l 64, 6, 2488, 200 Frequency (MHz)
Frequency (MHz)
N Linit Over Read At Cable Preamp Aux APos TPos
Unit Over Read  Art Cable Preamp  Aux Aos  Thos Freq Level Line Linit Level Factor Loss Factor Factor Renark
Freq Level Line Linit Level Factor Loss Factor Factor Renark -
- Wiz douv/m dBuv/m @B oBV B B B B o deg
Mhz dBuV/m dBuv/m  dB dBw B B A8 OB o deg 1 2306.00 109.38 ------ ------ 7.5 3L56 647 3221 680 3B 195 Peak
1 24%8.30 56.06 74.00 -17.94 42.86 32.89 6.75 3224 6.0 351 195 PEAK 1 2430.00 88,61 ----ee -emee- 7553 158 673 N2 600 3/ 195 Peak
11nLe\leI (dBuVIm) 11,,Lewel (dBuVim)
1134 1138 ]
175 974
2
!”.3 81.3
B0 B0
FOCPARTASE ) w HCPRTISC G
4 1 MWW
Av 125
g 15
163
163
i i 1400. 1800. 200, 2600, 300
40 U5 64, 6, 2488, 200 Frequency (MHz)
Frequency (MHz)
Linit Over Read At Cable Preamp Aux APos TPos
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuv/m B BV dB/m B A8 dB o deg
Vo cBuV/n dBuv/im BB OB B B 0B B o deg 1 2306.00 106.19 ------ ------ 9.8 3156 6.47 3221 6.80 31 195 Average
1 MB35 4550 5400 8.0 3070 360 673 RO GH B 195 MERE CEEL AL B 6T I 60 Bl 195 Aenge
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Mode Co-location Harmonic

Bluetooth-LE_GFSK _CH39_2480MHz

ANT 8
Pol. Horizontal Vertical
o Level (dBuVim) o Level (dBuVim)
1080 1050
900 90,
B FCCPART 15C 0 FCCPARTAAC
600
FCC PART 15C {AVG) 0.0 FLCPART 150 AV
L
“l N s . 1 ; 2
Peak bt Wy o
A 00 W
V
g 180
140
3 400, 5800, 200, 8600, 10000
Frequency (MHz) 3000 440, 500, 20, 8600, 10000
Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos By
Freq Level Line Limit Level Factor Loss Factor Factor Remark Linit Over Read  Ant Cable Preamp  Auc APos Thos
- Freq level Line Linit Level Factor Loss Factor Factor Remark
MHz dBul/m dBuv/m  dB BV dBm B B A8 m deg -
1 4960.00 30.84 74.00 -35.16 60.98 34.00 9.61 65.75 8.08 - - PEAK Mz dBu/mdBV/m B BV B B B dB o deg
2 (916.09 47.87 74.80 -26.13 64.55 35.67 1141 6376 0.00 -~ --- Pezk 1 4968.08 38.43 74.8@ -35.57 60.57 34.88 .61 65.75 Q.8 - --- PEAK
3 7440.0@ 4253 74.80 -31.47 60.63 39.78 IL77 €557 @.ee - --- PEAK 1O7A0.00 42,91 74.00 3109 6Ll 3578 ILT7 6557 0.0 - --- PEAC

Note: #2 of Horizontal is from WWAN band which is Harmonic. Please refer to Table 2, the Peak levels meet

for limit.
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Mode Co-location Band Edge
802.11ax HE160_CH15_6025MHz_Full RU
ANT
Pol. Horizontal Fundamental
W Level (dBuVim) ” Level {dBuVim)
1134 1
113§ : 3
a5
95
(W\ et I VPG PEAK
' ' 83 |
i3 1 J Jﬁ
5.
[
LI
s ey
Peak 5
15
163
163
1000 2800, 4600, 6400, §200. 10000
0 Frequency (MHz)
5625 5665, 5905, 5045. 5985, 6025
Frequency (MHz) ..
Linit Over Read  Ant Cable Preamp Aux APos TPos
» Freq Level Line Limit Level Factor Loss Factor Factor Remark
Lint Qver Read Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Wrdhn b B B0 b & B 8B @ deg
- 1 2305.00 112,51 ------ -=---- 18670 31.55 6.47 3221 0.00 100 237 Peak
Wiz BuV/n dBuv/m  dB B B B B B a deg 1 W6 8.9 7.8 325 672 B M 100 237 Peak
1 591L20 77.03 88.20 -1L.17 63.72 34.97 10.50 3216 0.00 108 237 PEAK 3663100 108,18 ------ oo W40 35.34 1061 317 0.00 100 237 Pesk
W Level (dBuVim) - Level {dBuVim)
138 134 1
ik 3 |
2
81
i3
W GE(AVE)
. W GE(AVE) 850
[ W\I
W\/\/\/\/W s
4@ 1
Avg R e
15
163
163
1000 2800, 4500, 6400, £200. 10000
[} Frequency (MHz)
5625 5665, 5905, 5045. 5985, 6025
Freguency (i Linit Over Read Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
Lint Qver Read Ant Cable Preamp Aux APos  TPos -
Freq Level Line Linit Level Factor Loss Factor Factor Renark Mz diuU/m dBuv/m B dBW dB/m A8 B A8 n deg
- L 205,00 168,88 -----n -oonov 13,67 355 6.47 2 .08 109 237 Average
Mhz dBuV/m dBuv/m  dB dBw B B A8 OB o deg 1 M76.08 79.92 TLET 3256 672 3.3 6.08 100 237 Average
L S910.60 63,76 63.20 444 5039 BB 1051 N6 0.0 10 237 AVERMGE 3oOGALE GTIT weeeee oo BAE 3536 1060 LD 000 100 D37 Mverage
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Mode Co-location Band Edge
802.11ax HE160_CH15_6025MHz_Full RU
ANT
Pol. Vertical Fundamental
W Level (dBuVim) ” Level {dBuVim)
1134
113§ } ]
15
95
Mmm /““‘\ e I W 6E PEAK|
N L " | J T
’ 1
650
850
LI .
4 M
Peak 23
15
163
163
1000 2800, 4500, 6400, 8200, 10000
0 Frequency (MHz)
5625 5665. 5905, 5045. 5985, 6025
Frequency (MHz) ..
Linit Over Read  Ant Cable Preamp Aux APos TPos
» Freq Level Line Limit Level Factor Loss Factor Factor Remark
Lint Qver Read Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Wrdhn b B B0 b & B 8B @ deg
O R EE——————, 1 97.80 3155 6.47 3221 0.0 160 273 Peak
P dBuv/n dBu/m B dB/ B/ B B B o deg 1 M50 BLS B OREL 6T LG LM 10 D73 Pek
1 592,20 73.39 83.20 -14.81 6B.01 35.83 10.51 3216 0.0 108 273 PEAK 3 6625.00 10438 - - .60 35.34 10.61 3017 0.0 lee 273 PEAC
W Level (dBuVim) - Level {dBuVim)
138 134
1
a5 3 3
i3 Z
i3
WIF GE(AVG)
W GEAVE) 5.0
850 ‘ | J
48
44 I
Avg )
15
163
163
1000 2800. 4500, 6400, 8200. 10000
[} Frequency (MHz)
5625 5665, 5905, 5045. 5985, 6025
Freguency (i Linit Over Read Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
Lint Qver Read Ant Cable Preamp Aux APos  TPos -
Freq Level Line Linit Level Factor Loss Factor Factor Renark Mz diuU/m dBuv/m B dBW dB/m A8 B A8 n deg

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 592140 63.21 63.20 -4.99 49.83 35.83 10.51 3216 0.60 108 273 AVERAGE

1
!
3

94,48 3155 6.47 3221 0.08 100 273 Average
A76.08 7874 - 7L69 3256 6.72 3.3 6.08 100 273 Average
602200 93,05~ ot Bl.26 35.36 10.60 3117 0.0 100 273 Average
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Pol. Horizontal Vertical
1‘.lr(‘\u!mi(lIBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| WPGE(@ il WTIGE(@
Peak 1L 1 P 1
€a LA A P e
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12050.00 46.80 74.00 -27.10 37.67 3875 1531 6493 0.8 - - PEMC 1 12050.00 46.49 74.80 -27.51 37.% 3875 1531 6493 0.0 - - PEAC
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66
Mode Co-location Band Edge
802.11ax HE20_CH11_2462MHz_Full RU
ANT 8+9
Pol. Horizontal Fundamental
I gLl dBuvim)
1
2
1138 1134
97‘5 97.5
813
- FCC PART 15C FC PART 16C
R T
swwwﬂ MMWWMMWMMMMNMWMW . hlmersmspcmssto
8 4E.BWMMMWMWWM
Peak
75 125
13 163
i 1400, 1800 200, 2600 300
uh U5 s, U, 88, 2400 ‘ | ‘ '
Frequency (MHz) Fequency ()
et ier Resd i Glle dreap A #os s Freq Level L:-f;;: i?x::': lZ::T Facigﬁ (igi: Em Facﬁgr e Remark
freq Level Line Linit Level Factor  Loss Factor Factor Remark ! -
T REER E W E B R h e B A S
' ) ' ) ' ' ' ' ' 1 2462.09 115,13 eeem e 0218 247 670 2.2 68 12 99 Peak
0  Level (dBuVim) : oqLvel(dBuVim)
1
1134 1134 "
2
95 95
83 83
g5, 650
FCC PART 15C (AVG) FCC PART15C (AVG)
48‘8 ! AE.B
Av M
g 4 5
53 163
100 1400, 1600 20 2600 3000
240 LA 244, U, 88, 200 ‘ Frequency M) ‘
Frequency (MHz)
. Linit Quer Read Ant Csble Preamp Auwx APos TPos
Lot Owr Read Mt Cable Premp  Auc Aos Thos Freq Level Line Linit Level Factor Loss Factor Factor Renark
freq Level Line Linit Level Factor Loss Factor Factor Remark
- . Phz dBuV/m dBuV/m 0B dBwV B/ OB OB OB am deg
M e dB/n B B BB B b B o dyg SR RUL p——— 145 W56 647 R B 12 9 Pesk
1 48350 49.41 54.08 -4.59 3631 3.6 673 313 6.8 122 99 AVERAGE 7 2062.00 184,61 ----- ------ 9165 3247 670 322 6.0 122 99 Peak

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: U4G-AELNRNA

Page Number : C105 of C118




SPORTON LAB.
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66
Mode Co-location Band Edge
802.11ax HE20_CH11 2462MHz_Full RU
ANT 8+9
Pol. Vertical Fundamental
11nLe\lle\ (1BuVim) 11"Le\lrel (dBuVIm)
1134 34 L
075 i5
i FCCPARTAAC B FCCPART15C
L
GS‘UW MM )
T 403 WMWW”WMWMWM
Peak
25 125
11 163
i 1400, 1800 200, 2600 300
i s 4, U, 2488, 200 ‘ | ‘ '
Frequency (MHz) Fequency ()
- linit Qver fead Ant Cable Preamp Aux APos TPos
Limit Over Read Ant Ceble Preamy  Aux APos TPas Ca
Freq Level Line Linit Level Factor Loss Factor Factor Remark freg Lewl Lire Linit Level Factor - Loss Factor Factor Feark
Tt Wikt B B B @ B B o dg
Mo B e & &Y Bh & & & a i ST L %8NS 64 DA G M5 Pwk
1 MBLE 6.7 T4 BT SLU7 MG 67 B 6 0B SBPEM ) L L o 1 s
11ﬂLe\reI (dBuim) 11,,Le\iel (dBuVim)
134 134 .
575 95
83 813
B0 850
) FOC PART5C (AVG) FCCPART A5C (AVG)
a : mv,_\,,_,—/‘J“’H
Av
g 5 25
3 163
U
f0on 1400. 1800. 200, 200, 300
U U5 2464, U, U8, 200 Frequency (Whz)
Frequency (MHz)
. Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Lnit  Ower fead Aot Cable Prearp  Aux #Pos Thos freg Level Line Linit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor Renark
N ——— Mz dBuV/m dBuv/m B BV dB/m B A8 dB o deg
Mz /o dBuim B W dbn B A o dy QLR BT R—— 0N 647 A 660 B 5B hverage
1 435 49.51 400 -4.49 36.41 32.60 6,73 313 6.00 283 58 AVERAGE 2 246280 193,30 - - W4 34T 670 R 6.0 23 5B Average
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66

Mode Co-location Harmonic

802.11ax HE20_CH11_2462MHz_Full RU

ANT 8+9
Pol. Horizontal Vertical
o Level (dBuVim) o Level (dBuVim)
1050 1050
900 90,
0 FCCPART 15C 0 FCC PART 15C
§0.0
FCCPART 1AC {AVG] 0.0 FLCPART 150 AV
L
450 ] 3 51 1 2
Peak e b
A 00 W
V
g 150
150
30 400, 5800, 7200, 8600, 10000
Frequency (MHz) 3000 440, 500, 20, 8600, 10000
Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos  TPos By
Freq Level Line Limit Level Factor Loss Factor Factor Remark Linit Over Read  Ant Cable Preamp  Auc APos Thos
- Freq level Line Linit Level Factor Loss Factor Factor Remark
MHz dBul/m dBuV/m 0B BV dBm B B A8 m deg -
1 492400 377 74.00 3.3 60.95 34.05 9.57 65.80 008 - - PEAK Mz dBu/mdBV/m B BV B B B dB o deg
2 (917.20 48.06 74.80 -25.94 6474 35.67 1142 6377 0.0 - --- Pezk 1452408 38.45 74.80 -35.55 60.63 34.85 .57 65.88 Q.8 - --- PEAK
3 7366.0e 4217 74.80 -31.83 601> 35.78 IL72 5.4 @08 - --- PEAK 173600 4244 7400 3156 6042 3578 ILT2 6540 000 - --- PEAC

Note: #2 of Horizontal is from WWAN band which is Harmonic. Please refer to Table 2, the Peak levels meet

for limit.
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Mode

66

Co-location Band Edge

802.11ax HE160_CH15_6025MHz_Full RU

ANT 8+9
Pol. Horizontal Fundamental
W Level (dBuVim) ” Level {dBuVim)
1138 134 12 ]
a5
95
N /“W Wi I VPG PEAK
AR R | J Jﬁ
i3 i
5.
[
LI
a ™|
Peak 5
15
163
163
1000 2800, 4600, 6400, §200. 10000
0 Frequency (MHz)
5625 5665, 5905, 5045. 5985, 6025
Frequency (MHz) .
Linit Over Read  Ant Cable Preamp Aux APos TPos
» Freq Level Line Limit Level Factor Loss Factor Factor Remark
Lint Qver Read Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Wrdhn b B B0 b & B 8B @ deg
- 1 10217 3155 6.47 3221 0.00 160 251 Peak
Wiz BuV/n dBuv/m  dB B B B B B a deg 2 462,00 110,00 - 13,65 3247 670 .22 080 10 D51 Pesk
1 5921.60 74.05 88.20 -14.15 60.67 35.83 10.51 32.16 0.0 108 251 PEAK 3 6625.00 105,92 --ens weeeee .14 35.35 1060 3L17 .00 100 251 Pesk
W Level (dBuVim) - Level {dBuVim)
14 133
| 1,
ik 3 |
81
i3
W GE(AVE)
W GE(AVE) 850
[ W | J
’\f\/\/\/\/\ﬂ/_\/\/ 8
44
Avg R e
15
163
163
1000 2800, 4500, 6400, £200. 10000
[} Frequency (MHz)
5625 5665. 5905, 5045. 5985, 6025
Freguency (i Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
Lint Qver Read Ant Cable Preamp Aux APos  TPos -
Freq Level Line Linit Level Factor Loss Factor Factor Renark MHz dwU/n dBuV/m B B dB/m A8 B A8 n deg
- 1 WA LS 64 R B 10 251 Aersge
Mhz dBuV/m dBuv/m  dB dBw B B A8 OB o deg 1 467.08 16123 - 94,24 3250 671 3222 6.08 100 251 Average
SO20.80 63.05 6.2 5.05 4076 W42 1051 3I6 .00 108 5L AVERAGE oOGLE 96.80 o e Bl 3536 1060 LD 000 10 I hersge
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Mode Co-location Band Edge
802.11ax HE160_CH15 6025MHz_Full RU
ANT
Pol. Vertical Fundamental
W Level (dBuVim) ” Level {dBuVim)
1134 13 2 :
a5 1
95 ‘
A f"\ f%\ sy WG PEAK
N " | J T
1
5.
" WWWW
LI
8 L™
Peak 23
15
163
163
1000 2800, 4600, 6400, §200. 10000
0 Frequency (MHz)
5625 5665, 5905, 5045. 5985, 6025
Frequency (MHz) .
Linit Over Read  Ant Cable Preamp Aux APos TPos
» Freq Level Line Limit Level Factor Loss Factor Factor Remark
Lint Qver Read Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Wrdhn b B B0 b & B 8B @ deg
- 1 9.9 3155 6.47 3221 0.0 100 299 Peak
P dBuv/n dBu/m B dB/ B/ B B B o deg 2 245800 167,67 - 074 3245 6.7 R 000 108 299 Peak
1 5910.40 72.52 83.20 -15.68 39.22 34.% 10.50 32.16 0.00 108 299 PEAK 3 6622.00 102,35 - -oeees B8.56 35.36 10.60 3L17 0.00 100 299 Pesk
W Level (dBuVim) - Level {dBuVim)
138 134
12
95 L& 3
81
i3
W GE(AVE)
W GE(AVG) 850
[ 1 | J
44
Avg Y BN
15
163
163
1000 2800, 4500, 6400, £200. 10000
[} Frequency (MHz)
5625 5865, 5905, 5045. 5985, 6025
Freguency (i Linit Over Read Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
Lint Qver Read Ant Cable Preamp Aux APos  TPos -
Freq Level Line Linit Level Factor Loss Factor Factor Renark Mz diuU/m dBuv/m B dBW dB/m A8 B A8 n deg

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 5910.80 68.72 63.20 -7.48 47.42 34.95 10.50 3216 0.00 108 299 AVERAGE

1
!
3

B9.17 3155 6.47 3221 6.08 100 299 Average
.21 3250 671 3222 6.08 100 299 Average

M67.08 97.2 --
602200 94,37 ---eer ooeee- 80,58 35.36 10.60 3117 0.00 100 299 Average
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Pol. Horizontal Vertical
mLﬂeI(dBu‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| WPGE(@ il WTIGEM\@
1L 1 P 1
Peak WWWMMW Mmmmmmm
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12050.00 46.50 74.80 -27.50 37.37 3875 1531 6493 0.0 - - PEMC 1 12050.00 46.43 74.80 -27.57 373 .75 1531 6493 0.0 - - PEAC
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67

Mode Co-location Band Edge

Bluetooth-LE_GFSK _CH39_2480MHz

ANT 8
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\lrel (dBuVim)
1
1138 138 2
W5 95

813

91.3 ﬂ FCOPART15C RO PART16C
w 5.0

B0 1

banc R4
MMW“‘MMMWMM 3 M
488
Peak 3
5
163
163
110 1400, 1800, 2200, 2600, 000
0 Frequency (MHz)
440 50, Ui, 1, 488, 200
Frequency (MHz)

Linit Over Read Ant Cable Preamp Aux APos TPos

» Freg Level Line Limit Level Factor Loss Factor Factor Remark
Lint Qver Read  Ant Cable Preamp Aux APos  TPos

Freq Level Line Linit Level Factor Loss Factor Factor Remark Wz doye B B b /e B B B o deg
- 1 2306.00 118.84 ------ ------ 107.02 3156 6.47 32.21 6.80 100 B3 Peak
Mhz dBuV/m dBuv/m  dB dBw B B A8 OB o deg 1 -~ %01 147 670 R 60 100 B3 Peak
1 2434.10 68.67 74.00 -13.3 4.57 3.6 6.73 3223 6.0 108 83 PEA 3 BLY9 3158 673 ILD3 G.B0 108 B3 Pesk
11"Le\lle\ (dBuvim) 11"Le\lrel (dBuVim)
1
138 1138
2
075 95
i 8.3
850
el FCC PARTIH5C AVE)
) FCC PART 15C (AVG) i
f . [ SP———————
488 M
Av 325
9 325
163
163
1000 1400. 1800. 2200, 2600. 3000
[ f NH
1o ) s, s, 2t 00 ey
Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos  TPos
it O fed Wt Ghlefrem Am Bos Tos Freg Level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Linit Level Factor Loss Factor Factor Remark T Bandwn B B0 @ B B & a kg
N ——. 1 2306.00 115.82 ------ ------ 104,00 3156 6.47 32.21 6.80 108 B3 Average
IHz dBUWm dBUme db dBuv dB/m e b b m dEg 2 - BA.EL 3247 678 D 6.0 109 83 Average
1 U356 4938 5400 -4.62 3628 3260 6.73 313 6.0 100 B3 AVERAGE 3 1.5 358 673 R 600 18 53 Averag
Sporton International Inc. (Kunshan) Page Number . C111 of C118

TEL : +86-512-57900158
FCC ID: U4G-AELNRNA




s ss. FCC RF Test Report Report No. : FR4N0543F
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Mode Co-location Band Edge

Bluetooth-LE_GFSK _CH39_2480MHz

ANT 8
Pol. Vertical Fundamental
11nLe\leI (dBuVim) 11"Le\lrel (dBuVm)
138 13 1 :
L 15
91.3 /—\ FECPARTEC " FOCPART ¢

B4 M w 1 w MJ s o

{ 4E.BWW
44

Peak 3
15
163
163
100 1400. 1800. 2200, 2600, 3000
0 Frequency (MHz)
40 U5 64, 6, 2488, 200
Frequency (MHz) L
Linit Over Read Ant Cable Preamp Aux APos TPos
» Freg Level Line Limit Level Factor Loss Factor Factor Remark
Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark Wz doye B B b /e B B B o deg
- 1 99.28 3156 6.47 32.21 6.80 288 40 Peak
Mhz dBuV/m dBuv/m  dB dBw B B A8 OB o deg 1 -~ 119 147 670 1 60 288 40 Peak
1 248450 57.68 74.00 -16.32 44.57 32.61 6.73 3223 6.0 288 40 PEA 3 7.8 38 673 LD GBD W3 40 Pesk
11nLe\leI (dBuVIm) 1mLe\lre\ (dBuVim)
1
1138 1138
2
ik 3
8.3
i3
5.0
650 FCC PART 15C AVG)
FCCPART 15C (AVG) e e
] - DRSS e, o
Avg 15
15
163
163
1000 1400. 1800. 200, 200, 3000
[ Frequency (MHz)
40 U5 64, 6, 2488, 200
Fequency Mz linit Over Read At Cable Presmp A APos  TRos
Freq Level Line Limit Level Factor Loss Factor Factor Renark
Lint Qver Read  Ant Cable Preamp Aux APos  TPos -
Freq Level Line Linit Level Factor Loss Factor Factor Renark Mz dBuV/m dBuV/m o8 BV dB/m OB B B o deg
- 1 230600 115,80 —----- ----o- 10400 3156 647 .21 600 100 83 Average
Mo dbu/n BW/e dp dBV dBm BB BB B o deg Z < G634 670 N2 60 100 B3 Average
UL 498 00 R M RS 6T RD 60 1B 4 NERE 3 TN 6T D GW 1083 Average
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Mode Co-location Band Edge
802.11ax HE20_CH11_2462MHz_Full RU
ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\lrel (dBuVim)
1138 1134 2
5 s
B3
FCC PART 15C
B ﬂ FECPART 5t
650
" |t g/ \\1
i P
WMMW*WW 83 WMWWWWWW e
448
Peak 3
15
163
163
100 1400, 1800, 200, 2600, 3000
0 Frequency (MHz)
40 U5l 64, 6, 2488, 200
Frequency (MHz) L
Linit Over Read Ant Cable Preamp Aux APos TPos
» Freg Level Line Limit Level Factor Loss Factor Factor Remark
Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark Wz doye B B b /e B B B o deg
- 1 2306.00 113.56 ------ ------ 10174 3156 6.47 32.21 6.80 162 101 Peak
Mhz dBuV/m dBuv/m  dB dBw B B A8 OB o deg 1 -~ W54 147 670 2 60 162 101 Peak
1 248420 60.94 74.00 -13.06 47.83 32.61 6.73 3223 6.60 162 161 PEAK 3 7.8 358 673 L3 680 162 101 Pesk
11nLe\leI (dBuVIm) 11"Le\lrel (dBuVim)
138 1134 1
2
a5 13
8.3
i3
850
Ll FOC PART 15C (AVG),
FCCPART 15C (AVG) 08
| N —
448 \/_AV’_,_/———AJLJ
Avg 325
15
163
163
1000 1400. 1800. 2200, 2600. 3000
[} Frequency (MHz)
40 U5 64, 6, 2488, 200
Feguency (i Linit Over Read Ant Cable Preamp Aux APos  TPos
Freg Level Line Limit Level Factor Loss Factor Factor Remark
Lint Qver Read  Ant Cable Preamp Aux APos  TPos -
Freq Level Line Linit Level Factor Loss Factor Factor Renark Mz dBuV/m dBuv/m B oBV dBfm B dE B o deg
- 1 WAL 647 R 6 16 181 Merage

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 248350 49.07 4.00 -4.93 35.97 32.60 673 3223 6.60 162 181 AVERAGE

H
3

- §9.89 3247 678 3.2 6.80 162 101 Average
547 12,58 673 3423 660 162 101 Average
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Mode Co-location Band Edge
802.11ax HE20_CH11_2462MHz_Full RU
ANT
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\lrel (dBuVim)
1138 1134 1 ]
95 95
B3
FCC PART 15C
B A FECPART 5t
650
" w \AJ R e
!
MWWMMMM 4E.BMWWWMW
448
Peak 3
15
163
163
100 1400, 1800, 200, 2600, 3000
0 Frequency (MHz)
40 U5l 64, 16, 2488, 200
Frequency (MHz) L
Linit Over Read Ant Cable Preamp Aux APos TPos
» Freg Level Line Limit Level Factor Loss Factor Factor Remark
Lint Qver Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark Wz doye B B b /e B B B o deg
O R EE——————, 1 99.63 3156 6.47 32.21 6.80 100 7 Peak
Mhz dBuV/m dBuv/m  dB dBw B B A8 OB o deg 1 - 9113 17 670 1 60 100 70 Peak
1 2483.90 60.07 74.00 -13.93 46.97 32.60 6.73 3223 6.60 108 7 PEA 3 68.68 3258 673 1.3 600 108 70 Pesk
11nLe\leI (dBuVIm) 11"Le\lrel (dBuVim)
il 3 1
a5 13 |
8.3
i3
850
a4 FOC PART 15C (AVG),
FCCPART 15C (AVG)
1 Y E—
448 M
Avg 325
15
163
163
1000 1400. 1800. 2200, 2600. 3000
[} Frequency (MHz)
40 U5l 64, 6, 2488, 200
Feguency (i Linit Over Read Ant Cable Preamp Aux APos  TPos
Freg Level Line Limit Level Factor Loss Factor Factor Remark
Lint Qver Read  Ant Cable Preamp Aux APos  TPos -
Freq Level Line Linit Level Factor Loss Factor Factor Renark Mz dBuV/m dBuv/m B oBV dBfm B dE B o deg

o 1 .09 LS5 6.47 22 680 10 70 Average
Mhz dBuV/m dBuv/m  dB dBw B B A8 OB o deg 2 -~ BLEL 147 670 2 680 100 70 Average
1 M85 47.97 5400 603 M7 360 673 0D 600 108 7 AVERAGE 3 8.7 3.3 673 323 600 18 70 Average
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Mode Co-location Harmonic

802.11ax HE20_CH11_2462MHz_Full RU

ANT 9
Pol. Horizontal Vertical
m Level {dBuVim) m Level ({dBuVim)
1084 1050
900 900
750 FCC PART 15C 50 FCC PART 15
0 FCCPART 15CAVG] 00 FCCPART 15T AVG]
H 3
40 40 4
‘]2 MMM‘% R L 1 . E A A e
Peak 300 00
Avg 150 150
i 4. 5800, 7200 8500, 10000 iy 4400. 5800, T200. B600. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read  Ant Cable Preamp  Auwx APos  TPos Linit Qver Read Ant Cable Preamp Aux  APos  TPos
Freq level Line Limit Level Factor Less Factor Factor Remark Freq level Line Llimit Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  dB dBwV  dB/m  dB il d8 o deg ¥z dBuV/m dBuV/m o8 dBuV dB/m B (il il o deg
1 4924.80 39.52 74.60 -34.48 6178 34.85 9.57 5.8 @.06 ---  --- PEAC 1 4924.80 33.36 74.68 -35.64 60.54 34.85 9.57 5.8 o@.8@ ---  --- PEAC
1 4960.80 37.26 74.86 -36.74 59.48 34.88 9.61 65.75 0.9 .- --- Pesk 1 4960.88 35.33 74.80 -38.67 57.47 34.80 9.61 65.75 0.9 .- --- Pesk
3 6916.50 49.41 74.80 -24.59 66.89 35.67 11.42 63.77 0.0 ---  --- Peak 3 6917.20 48.17 74.80 -25.83 64.85 35.67 11.42 63.77 0.9 ---  --- Peak
4 7386.00 42.15 74.00 -31.85 60.13 35.78 11.72 65.48 0.0 --- - PEAK 4 T7386.00 43.33 74.00 -30.67 6131 35.70 1172 65.48 0.0 --- - PEAK
574010 40,4 74.00 -33.58 .52 3570 1177 6557 0.0 - - Peak 574010 40,49 74.00 -33.51 5850 .70 1177 6557 @@ - - Peak

Note: #3 is from WWAN band which is Harmonic. Please refer to Table 2, the Peak levels meet for limit.
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Mode Co-location Band Edge
802.11ax HE160_CH15 6025MHz_Full RU
ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\lre\ {dBuVim)
1138 1138 !
95 : |
w A ' WIFIGE PEAK
813 | |
i3 J Jﬁ
1 850
[
448
44 M
Peak s
15
163
163
1500 2800, 4600, 6400, 4200, 10000
i Frequency (MHz)
5625 5665, 5905, 5045. 5985, 6025
Frequenc Mz Linit Qver Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
Lint Qver Read Ant Cable Preamp Aux APos  TPos -
Freq Level Line Linit Level Factor Loss Factor Factor Renark Mz dbuV/m dBu/m  dB By dB/m A8 A8 dB m  deg
1 2305.00 113,25 -=eee =meeen 107.44 3155 647 3221 0.00 109 288 Peak
HH‘MM_WMM_dE_dE_dB_cng 2 462,00 99.84 ------ ------ 92.09 3247 670 3.22 0.00 100 288 Peak
W6 .50 682016 0 BE DS N5 0 10 29 K 3R URR oo e B3 BB 108 00 00 W6 28 pedk
11nLe\leI (dBuVIm) 11"Leve\ (dBuVim)
1138 138 1
a5 s ) 3
i "
’ | WIFIGE(AVG)
W GE(AVE) 5.0
[
! a8
44
Avg 8 e
15
163
163
1000 200, 4600, 6400, 8200. 10000
[ Frequency (MHz)
5625 5665, 5905, 5045. 5985, 6025
Frequency (MHz) .
linit Over Read Ant Cable Preamp  Aux APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
Lint Qver Read Ant Cable Preamp Aux APos  TPos
Freg Level Line Linit Level Factor  Loss Factor Factor Remark Wi da/n e G5 g/ b BB BB BB o deg
- 1 2365.00 109.47 ----n --ooev 103,66 3155 6.47 3220 0.0 100 288 Average
Wiz BuV/n dBuv/m  dB B B B B B a deg 1 M6.00 89.48 - -- 853 3247 6.0 3220 .80 180 288 Average
1 5922.40 53.23 63.20 -14.97 39.85 35.83 10.51 3216 @.00 108 288 AVERAGE 3 602100 914G -eeee e 7167 3536 10.60 3207 .60 180 288 Average

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: U4G-AELNRNA

Page Number : C116 of C118




s ss. FCC RF Test Report Report No. : FR4N0543F

67

Mode Co-location Band Edge

802.11ax HE160_CH15_6025MHz_Full RU

ANT 8

Pol. Vertical Fundamental

i +LEVEl ({BUVim) Ll dBuvim)

1138 138

975
" IFI B PEAK I WIFIGE PEAK
AT

1 650

B WWWWW
484
a8 |t
Peak 35
15
163
163
1000 2800, 4600, £400. g200. 10000
[ Frequency (MHz)
5625 5665, 5905, 5045. 5985, 6025
Frequency (MHz) .
linit Over Read Ant Cable Preamp Aux APos TPos
Freg Level Line Linit Level Factor Loss Factor Factor Remark
Lint Qver Read Ant Cable Preamp Aux APos  TPos -
Freq Level Line Linit Level Factor Loss Factor Factor Renark Mz dBuV/w dBul/m  dB dBw/ dB/m A8 A8 A8 o deg
- 1 1365.09 10033 oooer <o %52 3155 647 3.2 000 19 277 Peck
MHz dBuV/m dBwV/m B BV B/ B B B deg 2 M62.08 96,28 ------ ------ 8.9 .47 679 2.2 0.0 119 277 Peak
1 59440 67.55 88,20 1065 5420 %99 1051 16 0.8 19 277 PEAK IOGE 10033 e oo %5 LY 64T LU 0 19 27 PEN
i +LEVEl ({BUVim) 11nLe\lre\ {dBuVim)
113§ 38
1
95 95 ]
2
B3 “”

WIF GE(AVE) B0 | WIF| GE(AVG]
I
J
e

;}/-f 388
44
Avg 35
35
163
16
1000 2800, 4600, 6400, 200, 10000
0 Frequency {MHz)
5625 5865, 5905, 5945, 5085 6025
Freguency () Limit Over Read Ant Cable Preamp Aux APos  TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark
Lint Qver Read Ant Cable Preamp Aux APos  TPos -
Freq Level Line Linit Level Factor Loss Factor Factor Renark Mz dBuv/m dBuv/n  d8 By dbm  dB A8 A8 deg
1 235,00 9840 -eoen ceeeee 2.9 355 64T A AW 19 277 Average
Wit & G e B & & a by 158,00 8706 - - 803 RS 670 N2 0.0 19 27 Average
1 OSHLE S50 B.0-ILH A58 WG 15 L 06 13 207 NEUE 3 B0 813 7B BB LW 13 2 hersge
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Pol. Horizontal Vertical
mLeveI(dBqu) o Level (dBuvim)
138 1134
a5 a5
ki kl
i i WG PEA o | WG A
80— — ‘ 80— — ‘
| GEMK@ il WE!GE(@
1 3l 1
Peak m !
-1 IFFr—————- T L
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (Miz) Frequency (Mz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Modwmdwn & BN B B B B o g MWW & B0 B B B B a dg
1 12050.00 47.31 74.00 -20.68 36.19 3875 15.31 6493 0.0 - - PEMC 1 1250.00 47.08 74.00 -20.92 37.95 3875 1531 6493 0.0 - - PEAC

Note: For all plots above, the over limit line signals are Fundamental signal which can be ignored.
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Appendix D. Duty Cycle Plots

VBW
0,
Band Duty Cycle(%) T(ms) 1/T(kHz) Setting
802.11a 99.32 - - 10Hz
802.11ax HE20 100 - - 10Hz
802.11ax HE40 100 - - 10Hz
802.11ax HE8O 100 - - 10Hz
802.11ax HE160 100 - - 10Hz
802.11ax HE20_RU26 100 - - 10Hz
802.11ax HE20_RU52 100 - - 10Hz
802.11ax HE20_RU106 100 - - 10Hz
802.11a
Spectrum [@
Ref Level 30.00 dBm  Offset 11.50 dB @ RBW 10 MHz
| Att 30 dE & SWT 5ms vBW 10 MHz
SGL
@ 1Pk Max
M1[1] 19.38 dBm
~hposapnhabld e B T e R Y e ey e
.3 D2[1] 0.03 dB
2.10145 ms
-30 dBm
-40 dBm
50 dBm.
50 dBm
CF 5.955 GHz 691 pts 500.0 ps/
Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 166,67 ps 19,38 dBm
D2 Mi| 1 2.10145 ms 0.03 dB
D3| Mi| 1 2.11594 ms 0.08 dB
T’ Ready CEECEEEEN ] i
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802.11ax HE20

Spectrum

o
A
Ref Level 30.00 dBm Offset 11.50 dB & RBW 10 MHz

[ Att 30 dB & SWT 20 ms VYBW 10 MHz
SGL

@ 1Pk Max

WW frems bttty P A AL PSRN M e

10 dém

0 dbm

-10 dem

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 5.955 GHz

i

691 pts

2.0 ms/

A

Ready NRRENEREE .

802.11ax HE40
Spectrum

o
A
Ref Level 30.00 dBm offset 11.50 dB @ RBW 10 MHz

| Att 30dB & SWT 20 ms YBW 10 MHz
SGL

@ 1Pk Max

208

10 dem

0 dBm

-10 dBm

-20 dBm

-30 dem

-40 dBm

-50 dBm

-60 dBm

CF 5.965 GHz 691 pts 2.0 ms/
—
Read
il eady  WNMNARENY WS Y
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802.11ax HES8O0
Spectrum

[:3
A
Ref Level 30.00 dBm offset 11.50 dB @ RBW 10 MHz

| Att 30dB & SWT 20 ms YBW 10 MHz
SGL

@ 1Pk Max

WWWWWMWW

10 dem

0 dBm

-10 dBm

-20 dBm

-30 dem

-40 dBm

-50 dBm

-60 dBm

CF 5.985 GHz 691 pts

2.0ms/
]-r .

Resdy | WNRRRRNND WG y

802.11ax HE160

Spectrum

[
A
Ref Level 30.00 dBm Offset 11.50 dB & RBW 10 MHz

| Att 30 de & SWT 20 ms VYBW 10 MHz
SGL

@ 1Pk Max

20 dem:

itk o b Al Attt gl Al e B A AL I I Mg A
10 dem:

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dem

-60 dBm

CF 6.025 GHz 691 pts

2.0 ms/
- —
il Ready PR )

%
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802.11ax HE20_RUZ26
Spectrum J#

Ref Level 25.00 dBm Offset 25.00 dB & RBW

| Att 20 dB & SWT 20 ms vBwW
SGL

@ 1Pk Max

10 MHz
10 MHz

20 dBm- | t t

3

1Nhl

1

gt bbb

N
10 dBm: =

=
2

it

0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm:

-60 dBm

-70 dBm

CF 5.955 GHz

691 pts

JU

802.11ax HE20_RU52

Spectrum

Ref Level 25.00 dBm

2.0 ms/

Offset 25.00 dB & RBW
20 dB & SWT 20 ms vBW

10 MHz
10 MHz

| Att
SGL
@ 1Pk Max

0 dem t

A EMMM"WW’L‘M Wul,ﬂﬂww‘u

10 dem

i

IR |

0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dem

-50 dBm

-60 dBm

-70 dBm

CF 5.955 GHz

691 pts

i

2.0 ms/
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802.11ax HE20_RU106

Spectrum

SGL
@ 1Pk Max

Ref Level 25.00 dBm Offset 25.00 dB & RBW
| Att 20 dB & SWT 20 ms vBw

10 MHz
10 MHz

20 dem: t

st o rah s

10 dem

AP AP 08 ot g

NMMW (EURNNIR

0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dem

-50 dBm

-60 dBm

-70 dBm
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691 pts
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